DESIRE

BOTH 2 & 4 STROKE 50QT-B BODY PARTS

1. fTEMER

LIGHT/SPEEDOMETER

e ERPI{ 5 R ” e B
Ser.No Erp No. Part No. # i Description Q'ty
1 [116013801 F50T-B-1601100A  [RI KT (HFEFR) Headlight assy 1
2 [116013302 F50T-B-1601125A | AAT X #L12V/25W Headlight bulb 12V/25W 2
3 [116013303 F50T-B-1601127A (A& XTXT#812V/5W Sidelight bulb 12V/5W 2
4 |116023802-1 |F50T-B-1602200A  |Hi45 %% T (7 EFF) Turn signal light assy., Right, Front| ]
5 [116023805 F50T-B-1602112A [ M 4T #112V/10W Turn signal light bulb 12V1OW| 4
6 [116023801-1 [F50T-B-1602100A | 7% T (HEHR) Turn signal light assy., Left, Front| ]
7 [117013801 F50T-B-1701000 3R (3d /A e Speedometer 1
8 |117020901 F125T-B-1702000 |HFEFR L (H A HER) Odometer cable 1
9 |116023803-1 |F50T-B-1602300A |J& 72 #4147 ((FEHR) Turn signal light assy, right, rear | ]
10 |116023804-1 |F50T-B-1602400A |J& 47 #51A1XT (HYEAR) Turn signal light assy, left, rear | 1
11 [116033801-1 [F50T-B-1603100A |JF/RAT Mk (BE4EASHHO (HEF)|Taillight Assy 1
12 [116033802 F50T-B-1603106A | AT AT #112V21W/5W Taillight bulb 12V21W/5W| 1




: -

11
12

2. Fmfe AR STEERING HANDLE/L&R SWITCHES

Jr5 ERPR S R 5 . o B
serNo| ERP No. Part No. # # Description Qty
1 ]109013801 F50T-B-0901001  [J7 A48 Handlebar 1
2 109033801 F50T-B-0903500  |A/RE Left handlebar grip 1
3 1109023801 F50T-B-0902300 |l 1RE Right handlebar grip 1
4 [130090108 GB5787 124 M10x1.25x45 Bolt M10x1.25x45 1
5 [130090201 GB6177 IEREM10x1.25 Nut M10x1.25 1
6 |115011701 F50T-8-1501100 |/ 3t i Switch Assy, Left 1
7 |115011702-2  [F50T-8-1501200B |47 [4{ & Switch Assy Right 1
8 109072401 F50T-9-0907100  |7= /5Bt (Edr) Left rearview mirror 1
9 (109072402 F50T-9-0907200 | A/t (EFR) Right rearview mirror 1
10 [109023802 F50T-B-0902100 |31k Throttle cable 1
11 109062101 F50T-6-0906100  |J& A4 2k Rear brake cable 1




3. YEMERTE FRONT PLASTIC PARTS

e ERPY S R =] ” e B
Ser.No Erp No. Part No. # i Description Q'ty
1 (104023802 F50T-B-0402002  |Rj S E Front tip 1
2 104023801 F50T-B-0402022 FHLE speedometer cover 1
3 [104023803 F50T-B-0402023  [Fi T Down cover, steering handle| 1
4 104013807 F50T-B-0401017  |AT E Y46 Front luggage box 1
5 104013814 F50T-B-0401019 S Frame number cover 1
6 104013815 F50T-B-0401084 SR Hanging hook for helmet 1
7 [104013801 F50T-B-0401005  |Rififitk Front panel 1
8 [104043801 F50T-B-0404026 |71 itk 2 1 1F Decoration plate, Front panel | 1
9 (104043802 F50T-B-0404002 | ZEZEHTH44R Front fender 1
10 104013804 F50T-B-0401023  [ZEZ2847 MK Frame fender 1
11 [104013808 F50T-B-0401020 | REEHR Kick floor 1
12 104013813 F50T-B-0401021 HIE EEA Battery cover 1




4. YERME 5 ER REAR PLASTIC PARTS

Frs ERPRS R . o B
Ser.No Erp No. Part No. # i Description Q'ty
1 104013810 F50T-B-0401068  |Z<¥4anT & /N % Front cover lip of stuff box | 1
2 (104013809 F50T-B-0401024  |Z+#fE T = Stuff box front cover 1
3 [104013811 F50T-B-0401013  [Z#% Carrier box 1
4 104013812 F50T-B-0401025  |Z¥I46 M 5B Carrier box inner cover | 1
5 104013803 F50T-B-0401010 |43t Left decoration plate 1
6 104013802 F50T-B-0401009 | 7= #4 it Right decoration plate 1
7 1104013806 F50T-B-0401042 o B Rear decorative plate 1
8 [119002101 F50T-6-1900000  |Ffi%E T A Tools 1
\\
)




5. Bl X/J%jZE FRONT FORK/ABSORBER

e ERPI{ 5 R . B
Ser.No Erp No. Part No. # i Description Q'ty
1 |105063301 F125T-4-0506100 | REAHC CHTIRAL & 31) Lower connecting board Assy. | 1
2 1130090102 GB5787 IR FEM10%35 Bolt M10x35 2
3 ]105013301 F125T-4-0501000 |ATZ-9E2S (K4124%% ¢ 31) [Shock absorber(Left, front)| 1
4 1105023301 F125T-4-0502000 [AT40EEE (K4124%% $31) |Shock absorber (Right, front) | 1
5 [105063809, 1 [F50T-B-0506204  |if'ig+} Self-lock nut 1
6 |105063809,2 [F50T-B-0506209 |4 X2+t Nut 1
7 (105063809, 3 [F50T-B-0506210  |Bjj2:FEl Dirt—proof washer 1
8 |105063809,4 |F50T-B-0506303 | L-4hiK i Bearing pedestal (upper) 1
9 |105063809,5 |F50T-B-0506307 | LBk¥k{fiFrae Steel ball cage (upper) | 1
10 [105063809, 6 [F50T-B-0506305 | 4NN Bracket cup(outer, upper) | 1
11 [105063809,7 [F50T-B-0506304 | ik & Bearing pedestal (lower) | 1
12 [105063809,8 [F50T-B-0506308 | FERERARHFLE Steel ball cage (lower) 1
13 |105063809,9 |F50T-B-0506306 | 4N Bracket cup(outer, lower )| 1
14 1106011701 F50T-8-0601000A |/5UE (Fh0afR275/3 % B 44 ) |[Rear shock absorber 1
15 [130090103 GB5787 T2 FEM10%1.25%40 Bolt M10x1.25x40 1
16 130090104 GB5787 HEFEMS X 32 Bolt M8x32 1

13

' 600000000




6. A JE+57etik

FRONT REAR FENDER

e ERPY S R ” e B
Ser.No Erp No. Part No. # i Description Q'ty
1 |104053801 F50T-B-0405001  |J544UeH Rear fender 1
2 1104052401 F50T-9-0405009  |Ja#e+4Yetk Rear wheel fender(enlarged)| 1
3 104052402 F50T-9-0405002  |J5 iR L4 Rear wheel fender stand Benlarged)| 1
4 [1800084 F50T-8-0801202 |yl /& &7 Disc brake tube clip 1
5 [104043803 F50T-B-0404022-01 | Fif Je B /2 37 48 Front fender bracket, left| 1
6 116062402 F50T-9-1606100 |55 #% (E4x/DOTHR) Side reflector assy 1
7 [117020902 F125T-B-1702101 |HFELkLkI Clutch clip 1
8 104043804 F50T-B-0404022-02 | Fif Je A7 37 48 Front fender bracket,right| 1
9 104013805 F50T-B-0401006  [AifeF47EiR Front fender (front) 1
10 [111013503 F125-XFR-1101012 |JH4F 251 2 R4 Decoration strip clamp 2
11 [111013502 F125-XFR-1101011 |JhAE%E 145 Decorative strip 1




7. Wifa%/AT )G %5 FRONT REAR WHEEL/FRONT REAR BF

- = ; = —

Si.zo E:’ T: ﬁPart No.ﬂ5 # i Description %i
1 [108013801 F50T-B-0801000 | A4AI &L pk Front disc brake Assy 1
2 |1800083 F50T-8-0801113 | Fhidcig Bolt, Installing disc plate| 1
3 [1800082 F50T-8-0801107  [HfI T4 handle lever 1
4 107023801 F50T-B-0702201 JEERE (L9 =12 ) Rear aluminum wheel 1
5 (130090203 GB6187 H2REM16%1.5 Nut M16x1.5 1
6 107012402 F50T-9-0701404  [EZ5[f(120/70-12)(1EHT) Vacuum tyre 120/70-12 2
7 [108040801 F125T-9-0804111 | ZE Bk Brake shoe unit 1
8  [1800050 F50T-6-0701406 [T Air valve 2
9 1130090202 GB6177 2R M12 X 1.25 Nut M12x1.25 1
10 (107013801 F50T-B-0701000  |f&3h & (3% L£.20/10) Gear odometer (20:10) 1
11 107013803 F50T-B-0701210  |Ri#4f#E($20* b 12*17)  |Front wheel bush(L: 17) | 1
12 |107010806 F125T-9-0701208 |Hi#tH12+225 Front wheel axle 1
13 1107013802 F50T-B-0701201 HIERA (= 12" 5) Front aluminum wheel 1
14 1800080 F50T-8-0801501  |MEAI%: Brake disc plate 1
15 [1800081 F50T-8-0801503 BRI AL 22 s 84T Screw, Installing disc plate | 3
16 130090204 GB5787 B FEMS X 35 Bolt M8x35 2
17 [107012113 F50T-6-0701216  [HT4CHIERIRIE (Ai417) rubber cap for front wheel axle(17) | 1
18 107012112 F50T-6-0701215  [ATFCHIARIIE (0] 12114) rubber cap for front wheel axle(14)| 1




8. JFE/HET O

R 4
5

IL TANK/SEAT

5 ERPX5 R " . &
Ser.No Erp No. Part No. # i bescription Qty
1 [113013801 F50T-B-1301100  |MEsk (‘B ta) Seat Assy (black) 1
2 [115063801 F50T-B-1506402 | A& i Seat lock bracket 1
3 115061002 F125T-A-1506403 | E3Fr 2k Seat lock lever 1
4 114013802 F50T-B-1401001  |#EMHEHE CRIZGEM)  [Bracket supporting rear rack | 1
5 [115053801 F50T-B-1105100  |VHAfEE % Fuel sensor 1
6 (111013801 F50T-B-1101100  |¥iFF (fEEERDUFLAD Fuel tank 1
7 [11040801 F125T-9-1104000  |#AJhid e 2 Filter 1
8 [111060804 F125T-9-1106004 [ Ffifi o 4 Clip ¢4 6
9 [111060801 F50T-B-1106001 | Lyh4 Fuel pipe 1
10 [111031301 F150T-1103000 i lPAS Gasoline draining on—off| 1
11 111060801 F50T-B-1106002 | FiM&EA Fuel pipe 1
12 111060803 F50T-B-1106003 hEE Negative pressure pipe 1
13 |111060805 F125T-9-1106005 | K4 ¢ 3. 8 Clip ¢3.8 2
14 111060801 F50T-B-1106006 | FiMEB Fuel pipe 1

LN




9. FIESRNHF 4

AIR CLEANER /MUFFLER

FPs ERPfX S R =] L B
Ser.No Erp No. Part No. # i Description Q'ty
1 |6010120-1 F50T-9-0102000  [ZJE#s (EFR) Air cleaner Assy 1
2 16020136-1 F50T-6-0102201  |ZSJE AR UEES Air cleaner element 1
3 102012401 F50T-9-0201000  [HEUH A2 (Bbr) Muffler assy 1
4 (102062101 F50T-6-0206100  [JH /4 a8 HEHaAR Muffler connecting board| 1
5 1130090205 GB5787 I HEMBx25 Bolt M8x25 3
6 [130090109 GB5787 BRAEMBx40 Bolt M8x40 1
7 1102072101 F50T-6-0207003  [HF< % % F 8 Fxhaust rubber washer 1
8 1101000813 F125T-9-0100603 | FAHR 4= 0% B 2 B 3 Air-supplying device gasket| 1
9 [101000809 F125T-9-0100601  |BEMRAE— R4 AM<2EE Integrated air-supplying device [ 1
10 101000139 F125-10B-0100607 |ZE#E K T(K) Joint tube clamp (big) 2
11 |101000811 F125T-9-0100602 |4 1 Rubber tube I 1
12 [101000127 F125-10B-0102701 |%% & %% Beigie Air cleaner joint bolt 1
13 1101000128 F125-10B-0102702 |[#gf4e %4 A Bolt gasket 1
14 [130090207 GB6177 #2REM10%1.5 Nut M10x1.5 1
15 102072301 F50T-6-0207006 |75 5 g2 i 2k Rubber buffer of muffler| 2
16 102072302 F50T-6-0207007 |71 75 #% 22 % e 4 Installing clip of muffler| 2

10. %28/ STAND/HANGING BRACKET




FPs ERPfX S R =] . B
Ser.No Erp No. Part No. # i Description Q'ty
1 |114013801 F50T-B-1401000 SR A Rear rack 1
2 [130090109 GB70 HZARNS X 40 Bolt M8X 40 2
3 [103032102 F50T-6-0303202  [AU#%%#i8x175 Main stand axle(10X78) | 1
4 1103033802 F50T-B-0303203  [XUEBR AL ER Main stand buffer block | 1
5 (103032605 F50T-5A-0303205A XU E (83/X#) Main stand spring 1
6 [103033801 F50T-B-0303100  [X(4% Main stand 1
7 1103052104 F50T-6-0305104  |MHEZmgIR Rubber case 2
8 103053801 F50T-B-0305100 EIWARE S Engine hanging bracket 1
9 1103052101 F50T-6-0305103 |3 77 f+EHh10x235 hanging bracket installing axle| 2
10 130090201 GB6177 BEREM10 X 1. 25 Nut M10X1.25 2
11 103043802 F50T-B-0304204A | HLf3I8 42 (3 A1) Side stand bolt 1
12 1103043801 F50T-B-0304100  [H.4% (HimAY) Side stand 1
13 103042604 F50T-5A-0304201A |HLiga0s%E (83/XW£2) Side stand spring 1
14 103032401 F50T-9-0303208  [Hf4¥ H B E AL HH Automatic resetting hook, side stand | ]
15 103052301 F50T-6-0305109  [RBIHLEHEH10X 205 Engine suspension axle 10X205| 1
16 [103052103 F50T-6-0305101 A E16x10x78 Lining 16X 10X78 1
17 [130090111 GB70 HEFEMS X 45 Bolt M8X45 2

107

16

107




11,

20

FRAME

K5 | ERPRE IS El H o B
% R Description
Ser.No Erp No. Part No. Q'ty
1 103013801 F50T-B-0301000 O (. PHERZNEAD |Frame 1
2 |118022403 F50T-9-1802004  |4-ZR82k(GEH) Frame nameplate 1




12. H2s ELEC

TRIC APPLIANCES

FPs ERPfX S R ., L o
Ser.No Erp No. Part No. # i Description Q'ty
1 [115063802 F50T-B-1506000  |E8i (4fH/%) Lock Assy. 1
) 115032402 F50T-9-1503100A  [HEJfE (H ™) (12V7Ah) Battery (12V7Ah) 1

115032403 F50T-9-1503100  [HEJf (FEET) (12V7Ah) Battery (12V7Ah) 1
3 115040804 F125T-9-1504100  |#Zzh4k s 28 Relay Assy 1
4 115053801 F50T-B-1505100  |Ha4% (IE fidl2k) Wire harness 1
5 115040802 F125T-9-1504900 | R 2% Overcurrent protector 1
6 |115042104 F50T-6-1504500  |#&iiss Rectifier 1
7 |115022401 F50T-9-1502100  |E&H Z=MW\(EIAIIE) Horn Assy 1
8 115042101 F50T-6-1504200 |5k £k Ignition coil 1
9 115042102 F50T-6-1504400 | fi-k &% C.D. 1 1
10 |115042401 F50T-9-1504300  [[AJ6#s (XD Flasher 1







ik

IF] L fRT A 18




ik

ERNIES

EUNIE:

[ DY 6 R




itk

B09ZY

B08%Y

B09ZY

B09ZY




#iE




itk

A R R ok




itk

n




RAKE

#VE

W/ =

fic = #i %

[Fi 8 Y A AN K

W/ =il




ik

[EFAEEEN

[ 35 1




ik




ik

VY5038 H

VY5038 H

VY5038 H

VU 5038 H




ik




ik

Cipvd

H TEFRAR IR




